L implicily

5000 SYSTEM
ATTACHMENTS

PARTS MANUAL

30" ROTARY TILLER

MFG. NO. 1600343

32" SNOW THROWER

MFG: NO. 1620034

YACUUM COLLECTOR [ENGINE DRIVEN)
MFG. NO. 1680025

36" VACUUM COLLECTOR ADAPTER
MFG. NQ, 1650029

42 YVACUUM COLLECTOR ADAFTER
MFG. NO. 1690028

ROVING NOZZLE

MFG. NO. 1693031

DUMP CART

MFG. NO, 1600236

DUMP CART COVER

MFG. NO. 1600395

25" REVITALIZER

MFG. NO. 1600342

42 SNOW PLOW & DOZER BLADE

MFG. NO. 1690085

42" SNOW FLOW & DOZER BLADE HITCH
MFG. NO. 1690037

40" DOZER BLADE

MFG. NO. 1600006

FRONT LIGHT KiT

MFG. NO. 1690041

: TP10G
FRINTED 1IN U.S5.A.
784






DimpliciHy

Table of Contents

O TILLER DEFLECTOR & TENES .. .. o i i e it it e n s n e nanns 2
D" TILLER HOUSING & DRIVE . ... . i e e i et s st ataransanenas 4
A TILLER HITCH & LIFT .. e i e e ettt matam s acan i aanans 6
327 SNOW THROWER ROTOR, BODY & DRIVE ... .. i et ci e s 8
327 SNOW THROWER SPOUT . L e e it e et e timn s mm e nens 10
F2TENOW THROWER HITCH ... vt ia ittt me i iims i nsimanmnn s mnnnmnens 12
VACUUM COLLECTOR ADAPTERS .. .. ci i s m it eiaettitanesitintatanenn 14
VACUUM COLLECTOR {ENGINE DRIVERM] ... ... ..t i iiem i msimeinrnentsrras 16
L | e i 13
L 20
DUMP CART COVER ... .. it i e itta et to et anmmnraanaenamennnennn 22
26" REVITALIZER FRAME & WHEELS .. ... ...ttt ae it it asttaennnatnrcancnnenn 24
26" REVITALIZER HOUSING, TINES & DRIVE ... .ottt ie it iracienimnnannnns 26
42" SNOW PLOW & DOZER BLADEW/HITCH ..o o et e aeraanens 28
A0 GRADER BLADE ... it iat et ce i am i me ey 29
FRONT LIGHT KIT oo it it i e et e e e tiea e ieeeaiarrrsnasarrannnea 30



30" Tiller Deflectar & Tines (6008, 5010)

Rimplicity

S

1z
=
=N
o
ol w
om
o
O W
i
& e
z o

y
a
o
=
L
223
&
o
-
L
o
T
n._.._\




3G Tiller Deflector & Tines (5008, 5010}

Limplicity

Ref.

Mo.| Part No. Oty. Description

1 170034 i DEFLECTOR

2 109273 1 GEFLECTOR, Encl plate, LH.
3 105274 1 DEFLECTOR, End plate, R.H.
4 423700 id BOLT, Carriange, 5/16-18x 1/2
b 817356 10 LOCKWASHER, 516

1) 17372 10 MNUT, hex, B/16-18

T 170324 1 SUPPORT ASSEMBLY

a8 033346 10 BOLT, Carriage, B/ 1518 x 3/4
) 917356 1a LOCKWASHER, 5/16

10 oF372 10 MUT, hex, 5/ 16-18

11 1727 2 TINE HUB ASSEMEBLY

12 113084 2 INMNER TIME PLATE ASSY.
13 3152001 a TINE BLADE L.H.

14 2152002 B TINE BLALE R.H.

(" 920488 16 CAPSCREW, Hex, 7/16-20x 1-1/4
16 D28EGS 16 LOCKENUT, hex, 7/16-20
17 118053 4 PIM
18 915451 4 PIN, Cotter, 1/8 x 3/4




implicityg 30° Tiller Housing & Drive (5008, 5010/




307 Tifler Housing & Drive (5008, 50710}

Limplicity

Ref. Ref.
No.| Part No. Oy, Descriptiocn Na.| Part No. Qty. Description
1 170323 1 CASE ASSY,, LH 38 156124 1 PULLEY, Iclter
2 012608 i FITTING, Greaze, 1/4-28 39 17642 2 WASHER, Flain, 5/16
K| 170022 1 GAIKET, Case 40 17400 1 CAPSCHEW, Hex, 3/E-
4 17367 1 CASE ASEY., R.H, 16x 1-1/4 1y
L 164191 1 BUTTON, Plug 41 16965 1 LOCKWASHER, 3/8
& 189318 q CAPSCREW, Hox, BA1G- 42 16950 1 WUT, hex, 3/B-16
18 = 58" 43 TOBLOG 1 BELT, ™"
7 Q17356 a LOCKWASHER, 5/13 44 1703095 1 STOP, Belt
] MF3ITE q NUT, Haox, 51618 45 17397 1 CAPSCREW, Hex, 5fi1G-
L2 108054 2 BEARIMNG, Meedle 18 x 3/47
10 1700423 1 DRIVE SHAFT AGRSY, g Q17356 1 LOCKWASHER, 5/16
11 1530758 é WASHER 43 73Ty 1 WASHER, Flain, 1/4
12 170329 1 SPACER N8 017372 1 MUT, hex, &/16-18
13 170121 1 PULLEY {Driven) 45 170397 1 STOF, Belt
14 905123 1 KEY, WaadruEF 3/16x 3/4 &0 143561 i CAPSCREW, Hex, 3/8- 16
15 170029 i SPACER, Case x 1-3/4"
16 10510 d WASHER &1 917642 2 WASHER, Plain, b/16G
17 170179 2 SPACER b2 170310 i CLUTCH LEWER ASSY.
18 G2EEES 1 CAPSCREW, Hex, T/2- 53 122005 i FMNOB
13 5102 b 9232493 1 CAPZCREW, Hex, 7116-
149 822134 1 LOCKNUT, 1/2-13 14 x 2-37/4
20 1704149 2 BEARING i) g24058 1 LOCKNUT, hax, 7/16-14
21 161088 4 FLAMNGE, Bearing qG 170248 1 FIN, Stop
22 423346 3] BOLT, Carriage, 516 7 4918447 1 FIM, Catrer, 3/32 x 3/4
18 % 34" hE 170241 1 CLEVIS ASSY . L.H.
23 M7356 G LOCKWASHER, 5/16 13| TG 161 2 WASHER, Mylon
24 A17372 3 MUT, hex, 5/165-18 60 216431 1 CAPSCREW, Hex, 5/16-
25 105326 1 GUARD, Brlt 13 % 1
26 Q23700 1 EOLT. Carriage, 5116 g1 23362 1 LOCKHMUT, hex, &f16-18
18 % 1/2 62 OIR476 1 MUT, Hex, 7716 -14
27 DATLET 2 MUT, Special, 54 16-18 L.H. Thread
28 170030 1 TIMNE SHAFT AS3Y. 63 166088 1 TURMNBUCKLE
24 170053 1 CHAIMN 64 170244 1 YOKE ASSY ., R.H.
a0 170177 i ROLLER Gh 918213 i MUT, Hex, 71614
a1 17035658 1 SPACER 414 821221 i CAPECREW, Hex, 5/16-
32 170368 2 WASHER 18 x 1-172"
33 167424 2 WASHER, Special g7 156150 2 SPACER
34 22150 1 CAPSCREW, Hex, 3/8- G a17642 a WASHER, Flain, 5/16
16 = 2-144" G 217355 1 LOCKWASHER. &/18
3= 033428 1 LOCKMNUT, hex, 3/83-16 il Q17372 1 NUT, Hex, 571618
3G 170395 1 PFULLEY {Driver) 1l 2181158 1 STOP, Belt
37 905123 1 KEY, Woodruff, 3/16-3/4 i2 920562 1 BOLT. Carriage, 5/16-

18 » 3/4"




Kimplicily 30 Tifler Hitch & Lift (5008, 5010/




30" Titfer Hitch & Lift fB008, 5010)

Bimplicity

Ref.

Mo.| Part No. Oty. Dascription

1 176202 1 LIFT ROD [Front)

2 29262 2 MUT, Hex jam, 1/2-20

3 170436 ! GUIDE TUBE ASSEMBLY

4 928726 2 CAPSCREW, Hex, 38-16x 1-1/4
5 123096 1 HITCH

6 8161045 2 CLIPS, Hairpin

7 B1§1045 2 GLIPS, Hairpin

8 1703383 1 SPRING

o 21972 1 CAPSCREW, hex, 3/8-16 % 2-1/2
10 916980 1 HLT, hex, 3/8-15
11 170554 1 HITCH & LIFT ASSEMBLY
i2 1650482 1 STRUT ASSEMELY
13 170117 1 PIl
id gib1045 2 CLIPS, Hairpin
i5 171N 14 i BEAM
16 170115 1 P




anipfﬁ’:ffq 32 Snow Thrower Rotor, Body & Drive {5008, 5070




32 Snow Thrawer Rotor, Bady & Drive (5008, 5014/

B implcily

Ref. Ref.
Mo. | Part No. Qty, Deseription Mo, [ Part No. Oty Description
1 161198 1 BODY ASSEMBLY 20 151040 1 KEY. Hi-Pro
2 106853 1 SCRAPER BODY 29 176161 1 CLAMP SUPPORT ASSY.
3 925205 2 CAPSCREW, Hex, 22 ag?7 1 CAPSCREW, Hex,
B/16-18 x 5/8 3/3-16 % 1
4 023362 2 LOCKNUT, Full hex, 23 170754 1 PLATE, Side
51618 24 176161 1 CLAMP SUPPORT ASSY.
5 921959 6 CAPSCREW, Hex, izl 106771 2 STUD
1/4-20 % B8 25 428352 ? MUT, Flange, 3/3-16
& D16964 G LOCKWASHER, /4 27 23428 i LOCKNUT, Full hex,
7 016622 B MUT, Full hex, 1/4-20 3/8-16
8 177434 2 SKID 28 Da2127 1 CAPSCREW, Hex,
2 822110 4 BOLT, Carringe, 5A6-18x% 1-1/2
3816 % 3/4 parl 106656 1 BEARIMG, Housing
10 917378 5 WASHER, Plain, /8 30 154268 2 BREARING, Need|e
1 916965 7 LOCKWASHEH, 3/8 31 312308 i FITTING, Grease
12 816950 7 NUT, full hex, 3/5-16 32 8061012 7 WASHER
13 106847 1 ROTOR ASSEMBLY 33 106667 1 SHAFT ASSEMBLY
14 106732 2 BEARING, Cartridme 34 106068 1 CHAIM
i5 B17307 6 CAPSCREW, Hex, 35 170865 1 GUARD, Chain
16 917356 12 LOCKWASHER, 516 35 106485 1 PULLEY
17 017472 12 NUT, Full hex 37 0905723 1 KEY. 3/15 dia., x 3/4
18 106653 1 ROTOR, Sprocket 3R B1931§ 4 CAPSCREW, Hex,
ig DZB691 2 EETSCREW, 5/16 39 106774 i DEFELCTOR
18 % 516 40 161069 4 FLANGE, Bearing
41 a17377 2 WASHER




Bimplicity 32" Snow Thrower Spout (5008, 5010)

10



327 Enow Throwear Spout (5008, 501}

Bimplicify

Ref.
Mo, | Part No. Cty. Bescription
1 106762 1 SPOUT ASSEMBLY
2 g20562 2 BOLT, Carriage,
BMG-18x 3f4
3 1067 60 1 SPOUT. Extension
4 917378 2 WASHER, Plain, 3/8
5 928710 2 LOCKWASHER, 3/8
G 106225 2 WINGHUT
7 171378 1 WASHER, Cup
8 917356 1 LOCKWASHER, 5/16
g 917372 1 MUT., Full hex, 5/16-1%
10 171362 1 CABLE ASSEMELY
1 106491 1 BEARING
12 QOFFAT 2 CAPSCREW, Hex,
1/4-20 = B/8
13 416964 2 LOCKWASHER, 1/4
14 916622 2 NUT, Full hex, 1/4-20
15 1763231 1 R{OD ASSY.. Spout
Control
16 927428 1 SCREW., Seif-tapping 1/4-

20« 38

Ref.

Mo. | Part No. Oty, Description

i7 9220 2 PIM, Cotter, 3/32 x §/8

18 152050 1 GUIDE, Rod

19 121175 1 GUIDE, Liner

20 2190933 i CAPSCREW, Hex,
5f16-18 % 1-1/2

21 923362 1 MUT. Leck. Full hex,
5f1G-18

22 1064849 1 ROD GUIDE SUPPORT

23 0773t 2 CAPSCREW, Hex,
IHE16x1 g

24 916965 2 LOCKWASHER, 3/8

25 216250 2 MNUT, full hex, 3/8-16

26 161247 1 DECAL

27 154247 1 CLAMP { For Service
Chnly)

28 176934 1 GRIP, Handle

249 2Te455 1 PIi, Cottay

30 121382 1 CLAMNEP

31 176417 1 HANDLE, Rod

11




Himplicity 32 Snow Thrower Hitch (5008, 5010)

12



22" Snow Thrower Hitch (5008, 50183)

Limpliciiy

Ref. Ref.
Mo, | Part No, Oy, Description Mo. | Part No. Qty. Description
e ——

1 1651778 1 PUSH ARM ASSEMBLY 11 154117 2 SPACER

2 1651413 2 SUPPORT ARM ASSY. 12 H16965 2 LOCE\WASHER, 3/8

3 9077 31 2 CAPSCREW, Hex, Hd., - 13 916950 2 MUT, hex, 3/8-16 % 2
/816 x 1 . 14 108514 1 BELT., *¥*. Drive

4 423128 2 NUT, Hex, Full Lock, i5 106718 1 PLILLEY, [dier
3/8-18 16 16591817 1 STOP, Belt

g 155306 & PIM 17 106788 2 CLIP, Hairpiea

G 106788 ] CLIP, Hairpin 18 1691425 1 RaD, Lift

7 101096 1 PULLEY 19 323709 i SCREW, Set, 5g. Hd.,

a 171247 1 FULLEY, ldler 8/16-18 = 3/8

a 919361 2 CAPSCREW, Hex, Hd.. mn 1651496 1 RAOO GUIDE ASSY,
3816+ 1-3/4 21 161247 1 DECAL, Satoty

10 A17642 4 WASHER, Plain, &/16 22 162115 STOP, Belt

13



implicily

Vacuwm Coffector Adapter {367 Mower)

Hef,

Mo.| Part Mo, Qty. Descriptian

1 177017 1 a5 ADAPTER ASSEMEBLY
2 123103 1 NUT ASSEMBLY

3 163073 1 SPACER

4 920663 1 BOLT, Rd. Hd., Sq. Mk,

516 -18x 1
51 4917356 1 LOCKWASHER, &/16
5] 917372 1 MUT, Full hex, 51618

14



Vacuum Collectar Adapter {427 Mower)

Eimplicify

Ref,

Mo.| FPart Na. Crty. Descriptian
1 1651087 ADAPTER ASSEMBELY
2 123080 MLT ASSEMELY
3 153081 SPACER

15



sfmﬂﬁcfﬁl Vacuum Coffectar { Engine Driven 5008, 5010

=9 @
.
28 T
youll
—g\ 35
19
12 an
2z f
—F o sl
) I . t\ CLAMP MUST BE
\ . o N SECURELY
F T TR TIGHTEMED O
FLANGE
a2z

177084 Dewsal, Cautinn

16



Vacwum Collector (Engine Driven 5608, 5010)

Bimplicily

Ref. Ref.
No. | Part No. Cty. Description Ma. | Part No. Oty. Description
1 123088 1 FRAME ASSEMBELY 24 219933 4 CAPSCREW, Hex, 5/15-
2 123095 i FLATE. Engine 18 % 1-1/2
3 157094 q CUSHION, Connoctor 25 g173b4 4 LOCKWASHER, 5416
4 017356 a8 LOCKWASHER, 516 26 g17372 4 MUT, full hex, 5/16-18
5] 917372 2] NUT, full hex, 5/16 27 123065 1 CLAMP, Hose
G 17642 4 WaASHER, Plain, 5/16 28 923866 2 SCREW, Rd., Hd., Mach.,
7 1772648 1 HOUSING ASSEMBLY 1/4-20% 3
g 123013 1 HOUSIMNG, Half bower, 29 916954 2 LOCKEWASHER, 1/4
R-H. an 916622 2 MUT. Full hex, 1/4-20
g QoEX05 a CAPSCHEW, Hex, 2 174264 1 HOSE, Exhaust
1420 172 32 123067 1 CLAMP, Hose
10 016064 a LOCKWASHER, 1/4 33 123141 1 ENGINE
11 916622 L2 MUT, full hex, 1/4-20 33 123107 1 DEFLECTOR
12 g22120 4 CAPSCREW, Heox, 5716 3o 919804 2 SCREW, Self-1ap., Mo, 10
24 % 5/8 35 1660437 1 TUBE, Intake
13 917356 4 LOCKWASHER, 5/16 37 830531 G SCREW, Truss Head.,
14 123015 1 FAMN ASSEMEBLY Fhillips No. 10
15 828721 1 SETSCREW. &/16-18x1/2 38 123140 1 SPACER
16 gz2i1042 1 KEY 39 16055 12 WASHER, 3116
17 1230306 1 HITCH 4n 9019055 G LOCKWASHER, No. 10
T8 919360 2 CAPZCREW, Hex, 3/8- 41 917415 5] MUT, full Hex,
i6x 1-1/2 Mo, 10-22
19 123144 1 WASHER 42 177333 1 ELEOW ASSEMBLY,
20 1696268 1 PIM, Counterweight 42" Adapter
21 8161045 2 CLIP, 3pring 43 137271 2 CLAMP, Bar
22 031215 1 CAPSCREW, Hex, B/16- 44 108845 2 WUT, Wing
24 34 45 020648 2 LOCKMUT, Full Hex,
23 123104 1 MUFFLER 5/1G-18

17




Bimplicity Roving Nozzle (5008, 5010)




Roving Nozzle (5008, 010}

Dimplicily

Ref,

Mo. | Part No. Qty. Description

1 123127 1 HOSE ASSEMELY

z 123111 1 FLAMGE, Hose

3 123065 1 CLAMP, Hose

4 B28E6G 1 SCREW, R.H., 1/4-20x 3
5 26954 1 LOCKWASHER, 1/4"

g 816622 ! MUT, Hex, Full, 1/4-20

? 123129 1 HAMNDLE, Hose

B 123128 2 HAND|_E, Hose Clamp

q 817307 p CAPSCREW. Hex, 6/16-18 x 374
10 917356 2 LOCKWASHER, 5/16
11 4916052 2 NUT, Wing, 51618

19



s,impff::ffq Dump Cart (5008, 5010/

,fi'i-! 102026 lnner Bearing 2
! 14

20



et

b

Bump Cart (5008, 5010/ implicily
Fief, Ref.
No.| Part No. Qty. Description Mo.| Part Mo, Cty. Brescription
1 102035 1 FRAME ASSEMELY 16 156316 2 BEARING
2 9173098 2 CAPECREW, Hex, 17 102052 2 T'RE
SAG-18x% 1-374 18 153038 2 TUEE
3 B161M45 3 CLIP, Hairpin 149 918405 2 PIM, Cotter,
4 102037 1 TOMNGUE ASSY, 31161142
L] 919362 2 CAFSCREW, Hex, 20 518433 Z WASHER, Flat, 3/4
2816 % 2-1/4 21 102002 ¥ BLIDY, Trailer
(3] 916505 (i} LOCKWASHER, 3/ 22 162003 1 GATE, End
¥ Q16960 G MUT, Full hex, 3/8-16 23 102004 2 PIM, Pivot
a Q305495 1 CAPSCREW, Hox 24 102005 1 PLATE, Box Guite
3B 16 % 2-34 25 102024 1 BQX PIVOT ASSY.
4 102075 1 SPRING, Taorsion 26 102040 1 FLATE, Box Catch
10 MTITE 3 WASHER, Flat, 3/8 27 8151076 2 EUSHIMG
1t 923428 1 NUT, Ful! hex, 3/8-16 28 907731 2 CAPSCREW, Hon
12 102081 1 B{1X CATCH CLEVIS 3fs-16=x1
ASEEMBLY 29 12027 1 AXLE ASSEMBLY
13 105249 1 PR 30 g23352 2 LOCKMUT, 5/16-18
14 170320 2 WHEEL & TIRE ASSY. 21 317400 2 CAPSCREW, Hex,
15 170314 2 WHEEL 316 % 1-1/4




r-ifey

Dump Cart Cover (5008, 5D10)

Limpl,

22



Dump Cart Cover (5008, 5010/ Eimplicity

Ref | Ref.

No)  Part No. Oty Descriptian No_ | Part No. Oy, Description

1 1774917 1 COVER, Cart 14 023428 3 MLIT, Centerlock, Hex

2 178191 2 BAR, Side Reinf. 16" 118190 1 BRACKET

| 175792 2 BAR, End Reinf. 16 178187 z PANEL. Side

4 178189 4 PIN 17 178198 2 BRACKET

= 216950 d MUT. Hex, 37816 18 189134 5] WASHER, Spocial

& 9113718 8 WASHER, Flat, 3/8 19 917642 & WASHER, Plain, B/18

¥ 170134 6 LINK 20 7397 4 CAPSCREW, Hex, 5/16G-
8 023428 4 MUT, Centerlock, Hex] 13

g 178133 2 BAIL 21 023362 4 EQCKNUT, Hex, 2/16-18
10 170002 2 LEVER 22 817400 i CAPSCREW, Hex, 3/8-16
1 170007 2 LATCH, Rad =% 1-1/4

12 170000 2 LATCH 23 183065 2 BELT, Stop

i3 218452 2 PIM, Cotter —_

“Attached To Front of Dump Cart

23



Limplicity 26" Revitatizer Erame & Wheels (5008, 5010)




26" Revitafizer Frame & Wheels (5008, 5010}

Lirnpliciiy

Sedl Howsing

Ref, Hef,
Mo. | Part Mo, Oty Description No. | Part ko, Ory. Dascription
1 170390 1 Idlee Aroy Assembly 37 TORR1D 4 Whesel Seal
b 218452 i Caottar Fin, 1/8 x 17 1y, 38 TOBTE4 2 Wheel Bolt
3 184534 1 Iclter Pulley 349 TR 2 Hex Mut, Lock, Jam
& 218361 1 Hex Capscrow, 37816 348106
x 137 |g. 4a 182050 1 Rod Guide
3] 217642 2 Plain Washer, 5/16 41 1211¥5 1 Liner
G 223362 1 Hex Mut, Full, 3/8"-16 42 Q077zo 1 Hex Capscrew, 5/167-18
) 168406 1 Reod Guidds. Assembly x 1-1/4" 1.
a 828608 1 Hex Mut Full Lock, Jam, 43 023362 i Hex Mut Fulf, Lock,
5618 5f167-18
9 170352 1 Clutch Rod Assembly 44 108415 1 Audjusting Scrow
i0 923438 1 Hex Mut, Full, 3/8™16 Assembly
11 8101022 i Sct Collar a5 21738 1 Plain Washer, 3/8""
12 Q2EH0a 1 Scd Bcrewe, S Hd., Clip &G 108172 i Pivaot
Pl 174720 » 3/8" 47 217642 i Plain Washer, 516"
13 163103 1 Spring 4% 218447 1 Cotter Fin, 3/32"" x
14 170349 1 Cluteh Lever Assormkaly 3401
15 1548134 1 apecial Washer 49 105201 i Set Collar
18 923362 1 Hex Mur, Full, /1618 L 230645 1 Soc. Hil. Sel Sorew,
1Xi 122005 1 Kot Hullow Pr, 1/4"-20 x
13 17013493 1 Aom Support HHE " 19
19 9109318 4 Hex Capscrew, 5716718 L 170403 1 Hitch Assemibily
* 58 1y, 52 106788 1 Spring Clip
20 Gt¥366 4 Lock Washer, 5516 53 170415 1 R.H, Pivot Bar
21 ;7317 4 Hex MWut, Full, 511618 54 916421 C 2 Hex Capscrew, B/G-18
22 170345 1 Fivar Fin X171y,
23 Q18452 2 Catter Pin, /8" x 1" Iy. 65 917355 2 Lock Washer, 5/16"
24 1703499 1 Link Assembly 5T+ 917372 2 Hex Mut, Full, 51613
25 TEE26E6 1 Pin LY 1602155 2 - “"E™ Ring
2q 81610458 - 2 Spring Clip 53 176202 1 Lift Rad
27 170427 - 1 Frame Assembly 3t ) 81615 1 Spring Clfpa
28 | 153073 2 Spacer &0 | 123096 1 Attachment Hitch
29 a0773 2 - Hex Capscrew. 3/8-16 B1 928738 o2 Hex Capscrow, 3/8°16
x 171y = F-14" 1.
30 917642 2 Plain Washer, S/16™ 62 152060 1 Rod Guirl:
3 916465 2 Lock Washer 3/8™ 53 930670 1 Hex Coapscrew, 516718
32 915950 2 Hex Mut, Full, 3/2-15 = 1-1/2" 1.
33 108702 2 Yifiool 64 B233462 1 Hex Mut, Full, Lock,
34 108783 2 Hub Caop EME"-18
35 108827 2 Sral Housing 65 918430 ! Plainn Washer, 7/16"
38 103320 2 GG 192362 2 Hex Mut, Jarmn, 1/27-20

'25




Rimplicity 26" Revitatizer Housing, Tines & Drive (5008, 5010)

REFLACES 705008 HOLDING
BRAKE BAND TC
TRAMNSMISSION

11

25



2687 Revitafizer Housing, Tines & Brive (5008,6010)

Bimplicily

Ref.
Mo, | Part No. Oty Description
1 170338 1 Housing Assemlly
2 170368 4 Braring Flange
3 170387 2 Bearing
4 424556 a8 Thread Forming Serew,
1618 = 127 o
3] 170334 1 Ting Shal
G 170233 10 Tine
7 170337 g Spacor
a 170417 1 Compression apring
q 170331 2 Spacer
10 O05123 1 Key Woodralf 3416 x
3
11 101022 2 Washer
12 170372 1 Epracket
13 217642 1 Flain Washers, 571G
i4 O2EBG 1 Hex Mut, Full 37816
i5 170332 i Bearing Housing Assembly
16 108054 2 Meedle Begrings
17 912308 1 Graase Fitting
18 52 2 Hex Capscrew, 5/167-18
x BfB" lg.
14 720001 2 Lock Washer 5116
20 F17001 2 Hex Mut, Full, 51618
21 F1B0GT 3 Hex Soreve, Washer Hd.,
1/"-20 « 378" Taptite
2Z 170374 1 Drive Shaft Agssembly
23 183079 2 Wasier
21 170383 i Chain
pis) 170336 1 Chaie Guard
206 927428 1] Hex Scrow, Washer Ha .,
144720 = 348 Iy,
Taptite
27 174364 1 " Belt
24 170355 1 Pulley
2% 05123 1 Kooy, Wondiiff 37167 x
a4
30 1703946 1 Belt Stop
31 917377 2 Plain Washer, 1547
iz 2193149 1 Hex Capscrew, 5A16°-18
x 7/8" Ig,
33 TA000 1 Lotk Washer, 56"
34 17007 1 Hew Mut, Full 5116718
35 171397 i Bell Glop
36 315361 1 Hex Capscraw, 3787-16
x 1-3/4" Ig.
a7 217642 3 Plain Waosher, 516
28 170420 i Belt Guard
ao 225749 2 Thread Forming Screw,
BAEGT-18 = 3/8" i,
40 170336 1 Fulley

21



Eimpfﬂ:ifq 42" Snow Plow & Dozer Blade Hitch (5008, 5010}

Ref.
Mo. | Part No. Oty. Description
1 1503602 1 PIN, King
2 0181495 1 CLIP, Hairpin
Z 16614325 1 RO, Lift
d 106758 2 CLIP, Hairpan
5 1651486 1 GUIDE ABSY, Lift Rod
G B23709 1 SETSCREW, 5/16-18 x 3/8
7 1603601 1 FIWN, Pivot
g 1652144 2 ARDNM AGRSY ., Supparl
& 917400 2 CAPSCREW, Hox, 379
16 % 1-1/4
ELY] QI1GHGE 2 LOCKWASHER, 3/3
11 316950 2 WLT, Hex, 3816
12 1652145 1 FRAME, Fush
13 118053 4 PLM
14 f18196 6 CLIP, Hairpin
15 1652146 i PFUSH BAR ASSY.
16 16517326 1 RO, Pivot
17 1622058 1 BLADE AGSY,, 427
18 1662052 i PLATE, Wicar
19 023347 B BOLT, Carriage, 3/8-
TG x 24
20 016965 G LOCKWASHER, 3/8
21 F16450 5 MUT, Hex, full, 3/%15
22 1652060 2 SHOE ASSEMBLY
23 Q23232 L BOLT, Carriage, 3/58
18 % 1
21 916965 4 ILOCERWASHER, 376
25 216950 ! MUT, Hex, full, 37816

MFEp M, 16900850, 427" Snow Plow andg Dozer Blade Ipcludes Rel. Mos. 17 through 2%
Mfg. No. 16830037, Hitch Assernbly includes Ref. Mos. 1 through 16

28



40 Dozer Blade {A008, 5010

Limplicily

20
ST —
. .-
' ) pAAN
i | b B,
/ by
P
18 At
A
13
No Part No. Oty. Description
1 1652603 1 ELADE, Grader, 40
2 919375 2 CAFPSCREW, Hex, 5/8
-1t x 2
3 M7373 2 LOCKWASHER, 5/8
4 5728 2 MUIT, 5/811
5 1652602 1 BRACKET
L] QL2118 1 CAPSCREW, 5/3-11x 3
7 023363 1 LOCKNUT, b/&-11
B 107031 -1 CHAIN
1) 217400 i CAPSCREW, Hex, 3/8-18
x 1-174
10 817378 1 WASLHER, Flat. 378
11 816965 1 LOCKWASHER, 3/8
12 916850 1 MUT, 3/8-16
13 1Jg1949 2 LINK
14 any73 1 CAFSCREW, 3/8-16 x1
15 823423 1 LOCKNUT, 3/3-16 -
16 153058 1. PIN
17 8161045 1 © CLIP. Hairpin
18 1652601 1 BAR ASSY., Pull
19 156306 2 PIN
20 2761045 2 CLIP, Hairgin
21 8181008 1 PIN, King
22 8021024 1 CLIP, Hairpin

29




Einplicity

Front Light Kit (5008, 5010)

10

. | Part No. Ciy. Drescription
1 122053 2 SPACER
2 122157 1 COMWECTOR
- 3 122172 1 FLISE, 20 AMP
L 122175 Z - LAMP ASSEMBLY
g 122182 2 COMMECTOR, Insulated
7] 122183 1 CLIF, Fuse
7 | 12785 2 WIRE, Extension
8 122211 1 SWITCH, Toggle
1] 1660 4 2 CLIP, Spead
10 170202 i TERMIMNAL
11 132100 1 COMMECTOR, lnsulgted
12 216951 2 NUT, Hex, Tull,
142132

Bef.

MNo. | Part No. Oy, Description

13 016966 v LOCKWASHER, 1/2

14 617356 4 LOCKWASHER, 5/16

15 917372 4 MUT, full Hex, 5/16-18

16 917397 4 CAPSCREW, Hex,
B/6-18 x 34

17 017642 6 WASHER, Flain, 5/16

18 919933 4 CAPSCREW, Hex,
5A6-18 % 1-1/2

19 1651549 1 WIRE

20 1651550 1 WIRE, Lead

21 1551551 1 WIRE

22 1651556 i CLIP, Wire

23 1652510 1 BRACKET, Head light
















